
If your child has fever: 
 Give your child plenty to drink. 
 Keep your child cool. Do not put too many clothes or blankets on your child. 
 Give your child a bath in 1-2 inches of lukewarm water. 

If your child’s leg or arm is swollen, hot, or red: 
 Put a clean, cool, wet washcloth on the sore area. 

 If redness or pain gets worse after 24 hours, call the doctor. 

Acetaminophen and ibuprofen are strong medicines and should ONLY be used when needed. Your child does not need acetaminophen 

or ibuprofen if s/he is mildly ill. Only give acetaminophen or ibuprofen if your child has a fever (that you checked with a thermometer) and 

is not eating, sleeping or playing normal. If you give your child acetaminophen or ibuprofen, read the directions on the label. Only use the 

syringe or cup that comes with the medicine to measure it.  
Call your child’s doctor right away if your child: 

 Has a temperature of 103° F (39.4°C) or higher 
 Is pale or limp 
 Has been crying for more than 3 hours 
 Has a strange cry (high pitched) 
 Is shaking, twitching, or jerking 
 Is not active or responding 

 If you are worried about how your child looks or feels. 
 

Phone number of your child’s doctor________________ 

After the Shots... 

How much medicine can I give my child? 
Acetaminophen (Tylenol® or another brand)  Give every 4-6 hours as needed. Don’t give more than five (5) times in 24 hours 

(unless told to do so by a doctor).   Read and follow the directions on the label.  Only use the syringe or cup that comes with the             

medicine to measure it. Ibuprofen dosing information on other side. 
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WARNING:   

 Never give aspirin to a child (unless you are 

told to by a doctor).  

 If you give your child acetaminophen or 

ibuprofen, do NOT also give cold, allergy 

or sinus medications with acetaminophen 

or ibuprofen in them. Your child could get 

too much medicine. 

 Do not give adult medicines to children. 

 Keep medicines out of reach of children. 



 

Communicable Disease Program,   10 Sunnybrook Rd, Raleigh, NC  27610     www.wakegov.com     919-250-4462           Rev. 2/17 

12 – 17  pounds 

6 – 11 months 

18 – 23 pounds 

12 – 23 months 

24 – 35 pounds 

2 – 3 years 

 

 

1.25 mL  

Infant Drops 
 

  

 

1.875 mL 

Infant Drops  

 
 

 

1 teaspoon 
Children’s Liquid  

 
 OR 

2 tablets 
50 mg.  

Children’s  

Tablets 
  

  

 

 

  
 

 

36- 47 pounds 

4- 5 years 

48- 59 pounds 

6- 8 years 

60- 71 pounds 

9- 10 years 

72- 95 pounds 

11 years 

 

1 ½ teaspoons 
Children’s Liquid 

 

OR 
 

3 tablets 
50 mg. 

Children’s  
Tablets 

 

 

 

 

  

 
 

2 teaspoons 
Children’s Liquid 

 

OR 
 

4 tablets  
50 mg. 

Children’s 
Tablets 

 

  

OR 

2 tablets  
100 mg. Junior 
Strength Tabs 

 

 

2 ½ teaspoons 
Children’s Liquid 

 

OR 
 

5 tablets 
50 mg.  

Children’s 

Tablets 

  
 

 OR 

2 ½ tablets 
100 mg. Junior 

Strength Tabs 
 

 

 

3 teaspoons 
Children’s Liquid 

 
OR 

6 tablets 
50 mg.  

Children’s  
Tablets  

 

 

 
 

OR 
 

3 tablets 
100 mg. Junior 
Strength Tabs  

 

 

WARNING:   

 Never give aspirin to a child (unless you are told to by a doctor).  

 If you give your child acetaminophen or ibuprofen, do NOT also give cold, allergy or      

sinus medications with acetaminophen or ibuprofen in them. Your child could get too 

much medicine. 

 Do not give adult medicines to children. 

 Keep all medicines out of reach of children. 

1.25 mL 1.875 

Ibuprofen (Advil®, Motrin® or another brand) may be given every 6-8 hours if needed. Don’t give more than four (4) times in 24    

hours (unless told to do so by a doctor.)  Read and follow the directions on the label.  Only use the syringe or cup that comes with the       

medicine to measure it.  Acetaminophen dosing information on other side. 


